
BK8050, BK8051, BK8052	 1 	 rev. 04/20/10

THIS OPERATING MANUAL CONTAINS
IMPORTANT SAFETY INFORMATION. READ 
CAREFULLY AND UNDERSTAND ALL 
INFORMATION BEFORE OPERATING TOOL. 
SAVE THIS MANUAL FOR FUTURE USE.

MODEL BK8050, BK8051, BK8052 
7 DRAWER SERVICE CART WITH�

LOCKING TOP 
INCLUDES PRY BAR HOLDERS

OPERATION MANUAL

PARTS LIST

IMPORTANT:

Locking Casters (2)

Non-Locking Casters (2)

M8 x 17 
(4) for Push Handle

Plastic Stopper

M8 x 16 
(16) for Casters

Locking Drawer Assembly

Push Handle Brackets (Pair)

Push 
Handle

Barrel Keys
and lock

Gas Pistons (2)

Bumpers (4)

Liners

2 People 13mm Wrench Ratchet with 
13mm socket

TOOLS NEEDED



BK8050, BK8051, BK8052	 2 	 rev. 04/20/10

ASSEMBLY INSTRUCTIONS

NOTE

Step 1: Assembly Preparation
Remove all contents from box. Reference the parts list to 
make sure you have all the parts.

Place a cover on the floor to prevent any damage 
to surface of the cart. 

Step 2: Attaching Casters
Using two people, tip the cart so it is laying drawer side up. 
Align holes in locking and non-locking casters with matching 
holes in the bottom tray as shown in figure 2. Attach using 
M8 x 16 Hex bolts, lock washers and flat washers from 
caster bolt kit and tighten.

 
Ensure that both locking casters are on same end of the 
cart. We suggest same side as handle.

Step 3: Attaching the Handle
Insert the posts on the left and right push handle brackets 
into the ends of the push handle.

Align the mounting holes of the handle brackets with the 
holes in the side of the cart.

Attach the handle brackets using M8 x 17 carriage bolts, flat 
washers and locking nuts.

Tighten all locking nuts.

4.

2.

3.
3.



BK8050, BK8051, BK8052	 3 	 rev. 04/20/10

ASSEMBLY INSTRUCTIONS
5.

6.

7.

PARTS BREAKDOWN

MODEL BK8050, BK8051, BK8052 
7 DRAWER SERVICE CART WITH�

LOCKING TOP 
INCLUDES PRY BAR HOLDERS

Item	 Part #	 Description	 # Req’d
1		  Cart frame	 1
2	 RSBK5PS	 Plastic stopper (set of 2)	 1
3	 RSBK5GP	 Gas shock incl. hardware/each	 2
4	 RSBK5BP	 PE bumper/each	 4
5	 RSLKC	 Lock with keys	 1
6		  Left short drawer	 1
		  (incl. Aluminum drawer pull)
7		  3" long drawer 	 1
		  (incl. aluminum drawer pull)
8		  4.5" long drawer	 3
		  (incl. aluminum drawer pull)
9	 RSBK5SL	 Slides/pair	 7
10	 RSSWCS	 5X2" non-locking caster/each	 2
11		  Bolt M8x16	 16

Only item numbers identified by part number are available separately:
Also available:
	 RSBKCBK	 Caster Bolt Kit (incl. 16 each #11,12,13)
	 RSBKPHBK	 Push Handle Bolt Kit (incl. 4 each #12,19,22)
	 RSBK8LK	 8 Piece Liner Kit (incl. 5 each #16, 2 each #18, 1 of #21)

Replacement Parts
Item	 Part #	 Description	 # Req’d 
12		  Flat washer M8	 20
13		  Spring washer M8	 16
14	 RSSWLCS	 5X2" locking caster/each	 2
15		  6" long drawer including	 1
		  (incl. aluminum drawer pull)
16		  Long drawer EVA liner (396x646mm)	 5
17		  Right short drawer	 1
18		  Short drawer EVA liner (396x296mm)	 2
19		  Bolt M8x17	 4
20	 RSBKPH	 Side push handle	 1
21		  Top tray EVA liner (678X482mm)	 1
22		  Locking nut M8	 4
23	 RSBKPHB	 Push handle bracket/pair	 1



BK8050, BK8051, BK8052	 4 	 rev. 04/20/10

ESTE MANUAL DE OPERACIÓN CONTIENE 
INFORMACIÓN IMPORTANTE DE SEGURIDAD. LEA 
CUIDADOSAMENTE Y COMPRENDA TODA LA 
INFORMACIÓN ANTES DE OPERAR LA 
HERRAMIENTA. CONSERVE ESTE MANUAL PARA 
USO FUTURO.   

MODELO BK8050, BK8051, BK8052 
CARRITO DE SERVICIO DE 7 CAJONES CON

TAPA DE SEGURIDAD 
INCLUYE SUJETADORES PARA LAS BARRAS-PALANCA 

MANUAL DE OPERACIÓN

DESGLOSE DE PARTES

IMPORTANTE:

Rodajas de seguridad (2)

Rodajas sin bloqueo (2)

M8 x 17
(4) para barra de empuje 

Tapón de plástico  

M8 x 16
(16) para ruedecillas 

Montaje de cajón de seguridad 

Soportes para tirador de empuje (par)

Tirador de 
empuje

Llaves de tubo
y cerrojo

Pistones de Gas (2)

Topes (4)

Protectores interiores

2 personas Llave 13mm Trinquete con 
casquillo 13mm 

HERRAMIENTAS 
NECESARIAS



BK8050, BK8051, BK8052	 5 	 rev. 04/20/10

Topes (4)

INSTRUCCIONES DE ENSAMBLADO

NOTA

Paso 1: Preparación para el ensamblado
Extraiga todo el contenido de la caja.  Consulte la lista de 
partes para asegurarse que cuente con todas las piezas.

Coloque una tapa en el piso para prevenir cualquier daño a 
la superficie del carrito.  

Paso 2: Sujetando las ruedecillas 
Con la ayuda de dos personas, voltee el carrito con el fin de 
que esté colocado con los cajones boca arriba. Alinee los 
agujeros en las ruedecillas de seguridad y las ruedecillas 
no bloqueadas, con los agujeros emparejados en la charola 
inferior, según se ilustra en la figura 2. Sujételo usando los 
pernos hexagonales M8 x 16 , las arandelas de seguridad 
y las arandelas planas del conjunto de pernos para las 
ruedecillas y apriételos.

 
Asegúrese que las ruedecillas de seguridad estén del mismo 
extremo del carrito.  Se sugiere que estén del mismo lado 
que el tirador.

Paso 3: Sujetando el tirador
Inserte los postes en los soportes de los tiradores de empuje 
en los extremos del tirador de empuje. 

Alinee los agujeros de montaje de los soportes del tirador 
con los agujeros en el lateral del carrito.  

Sujete los soportes del tirador, usando los pernos de cabeza 
de hongo M8 x 17, las arandelas planas y las tuercas de 
seguridad.

Apriete todas las tuercas de seguridad.  
4.

2.

3.
3.



BK8050, BK8051, BK8052	 6 	 rev. 04/20/10

ASSEMBLY INSTRUCTIONS
5.

6.

7.

PARTS BREAKDOWN

MODELO BK8050, BK8051, BK8052 
CARRITO DE SERVICIO DE 7 CAJONES CON

TAPA DE SEGURIDAD 
INCLUYE SUJETADORES PARA LAS BARRAS-PALANCA 

Artículo	 # Pieza	 Descripción                       # Necesaria	
1		  Cart frame		 1
2	 RSBK5PS	 Tapón de hule negro (juego de 2)	  1
3	 RSBK5GP	 El amortiguador de gas		 2 
		  incluye ferretería. 2 c/ uno	
4	 RSBK5BP	 Tope PE /cada uno		 4
5	 RSLKC	 Cerrojo con llaves		 1
6		  Cajón corto izquierdo		 1
		  (incluye tirador de aluminio para cajón)
7		  Cajón largo 3"		 1
		  (incluye tirador de aluminio para cajón)
8		  Cajón largo 4.5"		 3
		  (incluye tirador de aluminio para cajón)
9	 RSBK5SL	 Deslizadores/par		 7
10	 RSSWCS	 Ruedecilla sin auto-cierre 2 c/uno 5X2”		 2

Están disponibles por separado sólo aquellos números de artículo identificado por un número de parte:
También disponibles:
	 RSBKCBK	 Equipo de pernos para ruedecilla (incluidos 16 c/uno #11,12,13)
	 RSBKPHBK	 Equipo de pernos para tirador de empuje (incluidos 4 c/uno #12,19,22)
	 RSBK8LK  	 8 Piezas Conjunto de forros (incluidos 5 c/uno #16, 2 c/uno #18, 1 de #21)

Piezas de reposición 
Artículo	 # Pieza	 Descripción	 # Necesaria
11		  Perno M8x16			   16
12		  Arandela plana M8			   20
13		  Arandela de resorte M8			   16
14	 RSSWLCS	 5X2" ruedecilla de seguridad/cada una			   2
15		  Cajón largo 6” incluyendo			   1
		  (incluye tirador de aluminio para cajón)
16		  Forro EVA para cajón largo (396x646mm)			   5
17		  Cajón corto derecho			   1
18		  Forro EVA para cajón corto (396x296mm)			   2
19		  Perno M8x17			   4
20	 RSBKPH	 Tirador de empuje deslizante			   1
21		  Forro EVA para charola superior (678X482mm)	 1
22		  Tuerca de seguridad M8			   4
23	 RSBKPHB	 Soporte para tirador de empuje/par			   1



BK8050, BK8051, BK8052	 7 	 rev. 04/20/10

CE GUIDE D’UTILISATION RENFERME 
D’IMPORTANTES DIRECTIVES DE SÉCURITÉ. 
LISEZ-LE ATTENTIVEMENT ET ASSUREZ-VOUS 
D’AVOIR BIEN COMPRIS TOUTES LES DIRECTIVES 
AVANT D’UTILISER CET OUTIL. CONSERVEZ LE 
GUIDE POUR CONSULTATION ULTÉRIEURE.

MODEL BK8050, BK8051, BK8052 
CHARIOT D’ATELIER À 7 TIROIRS ET À

COUVERCLE VERROUILLABLE 
COMPREND UN PORTE-LEVIER

INSTRUCTIONS DE FONCTIONNEMENT

PIÈCES

MISE EN GARDE:

Roulettes pivotantes
 verrouillables (2)

Roulettes pivotantes 
non verrouillables (2)

Boulons M8 x 17 (4) pour la 
poignée

Butoirs de plastique

Boulons M8 x 16 (16) pour 
les roulettes

Ensemble de tiroirs verrouillables

Fixations de la poignée (paire)

Poignée

Serrure à 
barillet avec 
clés

Amortisseurs à gaz (2)

Protecteurs latéraux (4)

Doublures

2 personnes Clé de 13 mm Clé à cliquet avec 
douille de 13 mm

REQUIS POUR 
L’ASSEMBLAGE



BK8050, BK8051, BK8052	 8 	 rev. 04/20/10

DIRECTIVES D’ASSEMBLAGE

REMARQUE

Étape 1 : Préparation de l’assemblage
Retirer toutes les pièces de la boîte. S’assurer qu’aucune 
pièce ne manque à l’aide de la liste fournie.

Couvrir le sol pour éviter d’endommager le 
revêtement du chariot.  

Étape 2 : Fixation des roulettes
Avec l’aide d’une autre personne, coucher le chariot de 
manière à ce que les tiroirs soient sur le dessus. Aligner les 
trous des roulettes avec ceux du dessous du chariot comme 
dans la figure 2. Fixer fermement les roulettes à l’aide des 
boulons hexagonaux M8 x 16, des rondelles-freins et des 
rondelles plates fournis.

 
REMARQUE : S’assurer que les deux roulettes verrouillables 
soient du même côté du chariot. Nous suggérons de les fixer 
du côté de la poignée.

Étape 3 : Installation de la poignée
Assembler la poignée et ses fixations.

Aligner les trous des fixations avec ceux situés sur le côté 
du chariot.

Fixer la poignée à l’aide des boulons M8 x 17, des rondelles 
plates et des contre-écrous fournis.

Serrer tous les contre-écrous.

4.

2.

3.
3.



BK8050, BK8051, BK8052	 9 	 rev. 04/20/10

ASSEMBLY INSTRUCTIONS
5.

6.

7.

PARTS BREAKDOWN

MODEL BK8050, BK8051, BK8052 
CHARIOT D’ATELIER À 7 TIROIRS ET À

COUVERCLE VERROUILLABLE 
COMPREND UN PORTE-LEVIER

Élément	 Partie #	 Description	 # Req’d
1		  Bâti du chariot	 1
2	 RSBK4PS	 Butoirs noirs (jeu de 2)	 1
3	 RSBK5GP	 Amortisseurs à gaz et matériel de fixation	 2
4	 RSBK5BP	 Protecteurs en PE	 4
5	 RSLKC	 Barillet avec clés	 1
6		  Tiroir court gauche	 1
		  (avec poignée d’aluminium)
7		  Tiroir de 7,5 cm (3 po) 	 1
		  (avec poignée d’aluminium)
8		  Tiroir de 11,4 cm (4,5 po) 	 3
		  (avec poignée d’aluminium)
9	 RSBK5SL	 Glissières/paire	 7
10	 RSSWCS	 Roulette non verrouillable	 2 
		  12,7X5 cm (5X2 po)/chacune	
11		  Boulon M8x16	 16
12		  Rondelle plate M8	 20

Seules les pièces identifiées par un numéro de pièce sont offertes séparément :
Aussi offert :
	 RSBKCBK	 Jeu de boulons pour roulettes (16 pièces de chaque : no 11, 12, 13)
	 RSBKPHBK	 Jeu de boulons (4 pièces de chaque : no 12, 19, 22)
	 RSBK8LK	 Ensemble de 8 doublures (5 doublures no 16, 2 doublures no 18, 1 doublure no 21)

Pièces de rechange
Élément	 Partie #	 Description	 # Req’d 
13		  Rondelle élastique M8	 16
14	 RSSWLCS	 Roulette verrouillable 12,7X5 cm	 2
		   (5X2 po)/chacune
15		  Tiroir de 15 cm (6 po) 	 1
		  (avec poignée d’aluminium)
16		  Doublure en EVA pour tiroir long	 5
		  (396x646 mm)
17		  Tiroir court droit	 1
18		  Doublure en EVA pour tiroir court	 2
		  (396x296 mm)	
19		  Boulon M8x17	 4
20	 RSBKPH	 Poignée latérale	 1
21		  Doublure en EVA pour plateau supérieur	 1
		  (678X482 mm)
22		  Contre-écrou M8	 4
23	 RSBKPHB	 Fixation de la poignée/paire	 1


